

## PAIN - KILLER TABLETS [5 strips Each]

1. Paracetamol tablet 500 mg / 650 mg
2. Ibuprofen + paracetamol
3. Aceclofenac + paracetamol [PCM = Paracetamol]
4. Tramadol + paracetamol
5. Diclofenac + PCM + chlorazone
6. Aceclofenac + PCM + serratiopeptidase
7. Ketorolac tablet
8. Mefenamic acid 250 mg / 125 mg
9. Nimesulide 100 mg tablet

## Anti - Allergic Tablets

1. Levocetirizine 5 mg tab (5 strip)
2. Cetirizine 10 mg tab (5 strip)
3. Hydroxyzine 25
3. Dexamethasone (0.5 mg) tab (10 ~~strip~~ strips)
4. Betamethasone (0.5 mg) tab (5 strip)
5. Prednisolone (10 mg) tab (10 strip)
6. Tab - Avil 25 mg / 50 mg (5 strip)

## Anti - cold Tablet (5 strips)

1. Cetirizine + pseudoephedrine + PCM
2. Phenylphrine + chloropheneramine + Paracetamol

## Anti - cold tablet [5 strips]

1. Dicyclomine 10 mg tab
2. Dicyclomine + PCM tab
3. Drotaverine + Mefenamic acid tab

## Anti - gastric tablet [5 strips]

1. Omeprazole + Domperidone
2. Pantoprazole + Domperidone
3. Ranitidine + Ondansetron



### Anti - emetic tablets [5 strips]

1. Metochlorpromide tab
2. Domperidon tab
3. Ondansetron tab

### Anti - vertigo tablet

[5 strips]

1. Stemetil MD tab
2. Cinnarizine tab 25 mg
3. Betahistine tab 8 mg / 16 mg

### Anti - Diarrhoeal tablet [5 strips]

1. Loperamide tab
2. Enteroquenol tab
3. Lactic - acid bacillus tablet  
(Csporlac tab)

### Laxative (constipation) medicine (all)

1. Bisacodyl tab (Dulcolax) [5 strip]
2. Cremaffin Liquid [2]
3. Lactulose Liquid [1]
4. Paraffine & milk of magnesia [1]  
& sodi - picosulfate
5. Glycerin suppositories [1]
6. Sodium phosphate enema [1]

### Vitamins, minerals & other medicine [5 Each]

1. B - cosine capsule
2. Nutrobion forte tablet
3. Folic acid tablet
4. Ferrous sulphate & folic acid tab
5. Calcium vit. D-3 tab
6. Vit - c tablet with zinc
7. Calcium suspension
8. Digestive enzyme syrup (Aristozyme syrup)

9. Cephaheptadine syrup  
 10. Cephaheptadine tablet  
 11. Albendazole 400 mg tab

### Topical Preparations [2]

1. Povidon iodine ointment
2. Povidon iodine gaze
3. Povidon iodine Liquid
4. Silver sulphadiazine cream
5. Silver sulphate cream
6. Soframycin cream
7. Diclofenac gel
8. Diclofenac Clotrimazole cream
9. Clotrimazole powder
10. Clotrimazol + Beclomethason + Neomycin
11. Ketoconazole cream
12. Clobetasol + Gentamycin cream
13. Ketoconazole shampoo
14. Permethrin lotion
15. Permethrin soap
16. Detol liquid.

### Eye Drops [1]

1. Ciprofloxacin + Dexamethasone eye drop
2. Tobramycin + Dexamethason
3. Flurbiprofen eye drops

### Ear Drops [1]

1. Clotrimazole beclomethasone ear drops
2. Antiwax ear drop
3. ciprofloxacin + Dexamethasone
4. Otek AC ear drop

## Medicine - for female [2 strips]

1. Tab. Tranexamic acid
2. Tab. Ethamsylate
3. clotrimazole vaginal tab.
4. Fluconazole tablet 150 mg

Bandage, Bendade, crepe bandage, cotton, ORS

## Paediatric - medicine [2 Each]

- (1) Pcm syrup / drops (2) Mefenamic acid syrup
- (3) Pcm + mefenamic acid syrup
- (4) Neopeptin syrup / drops
- (5) Colicaid drops (6) Figofer drops
- (7) Ibuprofen plus syrup (8) Multivitamin syrup/drop
- (9) Ofloxacin + ornidazole syrup
- (10) Amoxyclar syrup (11) Azithromycin 100 mg / 200 mg
- (12) Cefixime syrup/drop (13) Cefadroxil syrup
- (14) Cetirizine syrup

## Adult - Antibiotics [5 strip]

- (1) Azithromycin tab 250 mg / 500 mg
- (2) Ofloxacin + ornidazole tab
- (3) Amoxicillin clarulanat tab
- (4) Ciprofloxacin + tinidazole tab
- (5) Metronidazole tab
- (6) Cefixime tab 100 mg / 200 mg
- (7) Norfloxacin 400 mg tab
- (8) Urinary alkalizer syrup (citrato)

## Cough - syrup [3]

- (1) Chlorphenesamine + Ammonium chloride + sodium citrate + menthol syrup (one general)
- (2) Dextromethorphan and cpm syrup
- (3) Ambroxol terbutaline Guiaphenim syrup.
- (4) Salbutamole syrup.
- (5) Chlorphenesamine codein syrup (one)

Expiry must be long

Injections & Infusions } (5)

- |                              |                                  |
|------------------------------|----------------------------------|
| (1) Tetanus injection (T.T.) | (4) Multivitamin (Polybion) inj. |
| (2) Diclofenac injection     | (5) Dicyclomine inj.             |
| (3) Ondansetron inj.         | (6) Doxatropin inj.              |
| (7) Anil Inj.                | (7) Tramadol inj.                |
| (8) Dexona inj.              | (11) Ranitidine inj.             |
| (9) Desphyllin inj           | (12) Vitcofol inj.               |
| * Inj Paracetamol            | (13) Gentamicin Inj.             |
| (10) Amikacin inj.           | (16) RL, DHS, & D5% D25%.        |
| (11) Ceftriaxone inj         |                                  |

(17) Ciprofloxacin Infusion

(18) Metronidazole infusion

(19) Ofloxacin ornidazole infusion

- Others:
- |                                |                               |                       |
|--------------------------------|-------------------------------|-----------------------|
| (1) Weighing machine           | (2) Thermometre               |                       |
| (3) IV set                     | (4) cannula                   | (5) Butterfly, confix |
| (6) paper tape                 | (7) syringe 2 ml, 5 ml, 10 ml |                       |
| (8) Distilled H <sub>2</sub> O | (9) Insulin syringe 40 IU     |                       |
| (10) forceps                   | (11) scissor                  | (12) mask 4100 IU     |
| Irrigation products            |                               |                       |
| surgical small box             |                               |                       |

(13) Apron

+  
Homoeopathic products